Brdde Kuvitrica 12 PSK KBC 824/0br.15
R 44010.SISAK 2ds '
PMN  Republic od Croatia
KON'I‘ROLA KVALITETE BESAYNIH CLIEV]
UVJERENJE O PREUZIMANJU o Br.677BC
INSPECTION CERTIFICATE EN 10204 8.1:2004 No.
 ABNAHMEPRUFZEUGNIS : Nr.
rot'pmnmiwbr (Dispatch No.; ‘Absandliste Nr.) Kupac (Customer; Bestellar):
CMC - Dallas Trading
== 6565 N.Mac Arthur Bivd, Sulte 800
Irving, TX 75039 U.S.A.
Ugmmr br. { Ordemumber. Bestellungsnummer) Morma ¢ Standard; Norm) [Materijal; (Grade of steel;
-7-9589, P.0. 62513, Item 1/4, P 4263 API 5L, 44™ed., 2007. Werkstoft)
Predmet (Arficle; Gegenstand) ASTMA 106/06 ASME SA 106/07 .
SEAMLESS LINE PIPE BPE HOT ROLLED,IN LENGTHS 39-42 ft, ASTM A 53107 ASME SA 53/07 | Gr-B/C/X-42/%-52.N PSL 2
PROTECTED,WITH PLASTIC CAPS ON BEVELED ENDS NACE MR 0175/03.par.A2.1
Fimanzia { emension; Abmessung) Koiitina, { Quantity; Menge) Ispitni tiak. (Test pressure,
, o Prifdiuck )
“mm inch Pes- m ft kg b PSls
' e 6625%0432 | 900 | 11132,26 365225 |  493.054 '1087.012 30005
 Tafinabr. | Kamijska analiza { Chemical analysis; Chemische Avalyse)% ‘ o
Heat No. e - ‘ CE
‘Schmelze Nr. Cc Ml P | s | silcul| V| Mo | C | N |[Ti: No |maxoadf
3365 | 0,18 | 1,13 | 0,014 0,014 03’5 0,191 0,03| 0,02 | 0,12 | 0,09 {0,002 0,002 | HA -
0,18 | 1,15 0,012| 0012 | 0,35 0,19 | 0,03 002 i 0,12 | 0,09 {0,002 0,002 PA | 0,42
0.8 | 1.4 | 0,013| 0,013 | 0,35 | 0,19 1 0,03} 0,02 | 0,12 | 0,09 0.002| 0,002 | PA | O, A2
3364 | 0,20 | 108 | 0,013| 0,013 | 0:32 0,25 | 0,02 001 | 011 ! 0,08 0,002| 0,001 | HA )
| 0,20 1,08 | 0,012 0012 033 025|002 0,01 | 0,11 | 0,08 |0,002| 0,002 | PA 0.4%» :
|00 108 |0013 0,013 032]025| 0,02 00l | 011 | 0,08 10,002 0,002} PA | 043 |
3370 | 0,18 1,20 | 0,017 0,010 0,20 _020 0,02{ 001 : 0,12 | 0,09 |0,002) 0,002 | HA
‘ ; ‘O 18 | 1,20 10,017 0,010 0,20 1 0,201 0,03 001 | 0,12 | 0,09 {0,001 0,001 | PA 0,43
) 0,18 | 1,20 | 0,016, 0,009 | 0,20 | 0,20} 0,03 0,01 | 0,12 | 0;09 0,001 0,001 | PA 0,43
3375 | 018 | 1,11 | 0,016 0,014, 0,29 0,20 0,03| 0,02 | 0,14 0.09 0,003 0,001 | HA |
] 048 | 1,13 | 0,014 0,011 | 0,29 | 0,20 | 0,03 0,02 | 0,14 | 0,09 [0,002| 0,001  PA _043
oo loas | Lz 0,015 0,012 | 0,29 | 0,20 | 003 | 0,02 0,14 609 0,002/ 0,001 « PA 0,42
3351 | 0,19/ 1,12 [ 0,013 ‘0012 0,32 10,18 | 0,03 DOZ 0,12 | 0,08 10,002 0,002 | HA |
0,19 | 1,12 0,0121 0,010 ! 0,31 | 0,18 003 0,02 | 012! 008 0002 0001' PA 043 o
019 | 112 |0,012| 0,011 | 0,31 | 0,18 0,03 002 | 0,12 | 0,08 0,002 0,001 | PA 0B 1
Melting: E Mehaniaxa;svggwa;(m«scmmca;propemes:Fesggksitséi@schaﬂen) e
, ‘  GVN IMPACT TEST :
Granica Gwistoda | Istezanje% | Testspecimen | TEMPERATURE 32°F |HARDNESTEST ) Rt :
“View point, | Tensiestrenght | Eigngation %,|  Dimensions RECALCULATED FROM | max22HRC .| Rm
 Streckgrenze: | Zugfestigkeit Dohnung % T10x7,5 TO10X10 | (max236HB) |
S o g s A SRR
" 52,200-65,300 | 66700-1 10, 200 “min; 30.0 B __min 20ftb max.0,931
3365 60,698 82,513 40.6 1.0.94 x 0.449 54,44,54 156 HB | 074
3364 59,138 79,994 37.3 L 1.00 x 0.469 47 55,49 157HB | 0,74
3370 158,950 - 80,786 366  |'L1.00x0.457 98, 98,90 164HB | 0,73
3375 56,729 80,353 409 1L1.01x%0429 81,76,81 161 HB . | 0,70
3351 56,959 80,534 40,9  L1.00x0449 100, 70,90 160HB | 0,71
Flattening test satisfactory. ' _ )
Elechomagneﬁc Inspection O.K.(5 % of walt thickness) - External imperfections pn}ly.
i | j
Ovitm ponu;emw daje gora opisam materijat testiran | da odgovara uvgenma iz igovord
|We hereby certify, thaf the:material described above has bean tested and-complies with the terms of the ordér coritract.
Ex witd bestatgt dassd!eLnf&mnggepmﬂwurdemdden VerambamngnhenderBeateﬂannahme antspricht. (AP,
HA ~ Heat analysis " infenjer za Rvalitdhl
PA - Product analysis (Quality Enginegr . Ingeniegfd
T - Transverse , %h ‘
‘ - Mileva Milnovié, B




Brade Kavariéa 12 PSK KBC 824/0br.15 ;
W 44010 SISAK 06/2008'02-15; ,
| Republicod Croatia 8= i :
KONTROLA KVALITETE BESAVNIH CHEV]
UVJERENJE OPREUZIMANJU Br. 677 BC
-INSPECTION ‘CERTIFICATE EN 10204 3.1:2004 No.
ABNAHMEPRUFZEUGNIS Nr.
Otpraranica br. ( Dispatch No., Absandiiste Nr.) Kupac: (Customier; Bostelier)
CMC - Dallas Trading
- 6565 N.Mac Arthur Bivd, Sulte 800
Irving, TX 75039 US.A.
Ugovorbr {Ordemumber; Bestelungsnumitier) Norma(Standam Nonm) Materijal, {Grade of steel;
.Z-9589, P.0. 62513, ltem 1/4, P 4263 APi 5L,44"ed,, 2007, Waerkstoff)
Predmel ( Aicle; Gegenstand) ASTMA 106!08 ASME BSA 106107 :
SEAMLESS LINE PIPE BPE HOT ROLLED IN LENGTHS 39-42 fi, ASTM A 53/07,ASME SA §3/07 | Gr-B/C/X-42/X-52 N PSL2
PROTECTEDWI‘I‘H PLASTIC.CAPS.ON BEVELED ENDS NACE MR 0175/03.par.A2.1
Dimepzii‘a (Dimension: _Ab’m,essung) Kolitina, { Quantity: Menge) Jaspitat tiak, (Test pressure; |
; g Profdrack)
mm ~inch | Pes m At kg b PSiis
s 6625x0432 | 900 | 1113226 36522.5 493.054 1087.012 3000/5
Talina br, ‘Kemijska anakza ( Chemical analysls; Chemische Analyse)% - e
Heat No. ‘ - T cE |
Schmelze Nr, C | Mn | P S Si i Cul V | Mo Gr. | Ni { Ti | 'Nb max043] -
3363 | 0,17 | 1,23 10,018 0,013 0,18 | 0251 0,03| 0,01 | 0,42 | 0,090,001 0,002 HA
0,17 | 1,23 | 0,017 | 0,011 | 018 | 0,25 0,03| 0,01 | 0,12 | 0,09 10,0011 0.001 PA 043::
0,17 1 1,23 0,018 | 0,011 | 0,19 | 0,25| 0,03 0,01 | 0,12 { 0,09 |0,001) 0,001 | PA 0,43"
3347 | 018 | 1,15 9012 0,013 | 0,26 020 0,03|{ 002 | 0,13 | 0,09 |0,002| 0,002 | HA :
018 | 1,14 | 00131 0,011 | 0,25 0,20 0,03 | 0,02 | 0,13 | 0,09 [0,001| 0,001 | PA 043
_ 16181 1,14 '0'012 0,012 0,26 020 0,03 0,02 | 013 | 0,09 0,001/ 0,001} PA 043 |
3349 | 018 1,16 {0,017 0,010 0,25 0,24, 002| 001 | 0,14 | 0,08 {0,001 0,001 | HA | - |
10181 1,16 0,015,‘ 0,010 0,25 | 0,241 0,02 0,01 | 0,14 0,08 10,001 0,001 1 PAY 043 |
| o8| 116 | 0,017 0,000 0,25 | 0,241 0,02 D01 | 0,14 | 0,08 0,001 0,001 PA | 043
3374 1 0,19 | 1,07 0,015 0,015 0,32 | 0,23 | 0,02 0,02 | 0,12 | 0,09 |0,002 0001 HA} - - ;
0,19 | 1,08 0,013 | 0,015 0.32 | 0,23 |0,02| 002 | 0.12 | 0,09 0,002/ 0,001 | PA | 042 |
10,19 | 1,07 | 0,014, 0,015 0,31 0,23 0,02 | 0,02 |0,12]0,09 0,002| 6,001 | PA | 042
3380 | 0,48 | 1,15 [ 0,010, 0,013 0,35 0,23 | 0,03 002 013 | 0,09 0,002} 0,002| HA e
0,18 | 1,14 [0,011; 0,013 0,36 | 0,23 0,03 0,02 | 0,13 | 0,09 0,002/ 0,001 PA ] 043 | -
0,18 | 1,15 10,010 0,013 | 0:36 | 0,23 0,03 002 0,13 0,09 10,002| 0,001 | PA | 043
Melting: E " Mehanitka svojstva { Mechanical properties; Fesugkeﬂseigensd\aﬂen)
‘ CVN IMPACT TEST
Granica Cwistoca | Istezanje % | Testspecimen = TEMPERATURE32°F |HARDNESTEST| Rt
Yield paint, | Tensile strenght Elongation %, Dimensions | RECALCULATEDFROM | mex22HRC | Rm
Su'eckgrenze Zugfestigkeit Dehriung % T 1075 TO 1010 | (imax 236 HE) ~
5 psi. A2 mm T ‘ e B
52.20u£5;300% 66,700-110.200 min, 30.0. T min. 20t max.0,93]
3363 60,613 84,712 380 |L1.01x0441 70;81,76 166HB | 0,72
3347 56,122 78,968 390 |L1,00x0437 47,50,45 169HB | 071
3349 59,522 82,318 433 L.1,00 % 0.461 51,5549 172 HB 072
3374 56,636 80,293 394 |L1.01x0433 49,49,49 159HB | 071 |-
3380 58,218 83,017 40.9 L1.01%x0.433 54,49,46 161 HB 0,70
Flattening test satisfactory.
Bectmmagneﬁc Inspection 0.1l< (5 % of wall thudmess) Ext;ama! imperfections on!yi
Qvfm poturdujemo, da je gore opisari materijat testiran i-da.odgovara uv;etnma iz ugovora ;
w:hesebycerﬁfy that thie material destibed above has been lested and complies with the teris of the order contract.
] Es vdrd bes(agt Hass die Lieferung gepruft wurde ind den Vereinbarungen bei der Bestallannahme entsprichl.-
JHA= HA - Heat analysis- lnzemerza kvalite
1PA - Product anatysis { Quality Engi ngenieufids
Mibeva“mmvié; B
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UVJERENJE O PREUZIMANJU o Br.677 BC
INSPECTION ‘CERTIFICATE EN 10204 3.1:2004 ‘No.
ABNAHMEPRUFZEUGNIS Nr..
[Otpremnica br. ( Dispatch No; Absandiiste Nr.) rKupac (Customer: Bestelier)
CMC - Dallas Trading
- 6565 N.Mac Arthur Bivd, Suite 800
Irving, TX 75039 U.S.A,
Unovorbr (Ordetumber; Bostelungsnummer) Norma (Standard; Narm) [Materijal; (Grade of steel; -
, - 7-9586, P.0. 62513 Rem 1/4; P4263 API 5L, 44%ed., 2007. Werkstoff) [ |
Ptedmel(Amdé “Gegenstand) ASTM A 106/06 ASME SA 106/07 ,
SEAMLESS LINE PIPE BPE HOT ROLLED IN LENGTHS 39442 ft, ASTM A 53/07 ASME SA 53/07 | GrB/C/X-42/X-52 N PSL2
PROTECTED,WITH PLASTIC CAPS ON BEVELED ENDS NAGE MR 0175/03; parA21 e
!Diq)j,snzija (;mngnsmn;v;.;\pmeswng) Kolitina, {Quanhfy Menge) Ispithi tak, (Test pressure,
- ~ | Profdruck )
S mm o inch ‘Pes m Tt kg b PSlis
L e 6625%x0432 | 900 | 1113226 36522.5 493.054 | 1087.012.
Talinabr, | Kormijska analiza ( Chemical analysis; Chemische Analyse} %
HeatNo. ‘ B (
Schmelze Nr: ¢ Mo P § | 8 [ Cu! V Mo Cr Ni Ti | Nb
3378 | 0,18 | 1,13 | 0,012 0,015 | 0,32 | 0,26 | 0,03 | 0,02 | 0,13 | 0,10 0,002 0,002 HA | - -
018 111 0,014 | 0,015 | 0,31 0,26 | 0,03 0,02 | 0,13 | 0,10 {0,002 0,001 | PA | 0,43
018 | 1,12 00,12 0,015 | 0,31 | 0,26 0,03 | 0,02 | 0,13 | 0,10 |0,002( 0,001 } PA 643;
3379 | 018 | 1,13 | 0,014/ 0,015 | 0,23 | 0,241 0,03 002 | 0,14 | 0,10 0,002{ 0,002 | HA
0,18 | 1,11 | 0,015,015 | 0,22 024|003 | 0,02 | 0,14 | 0,10 |0,002| 0,001 | PA ;o,43y :
0,48 | 111 | 0,014 0,015 0,23 | 024|003 | 002 | 0,14 | 0,10 0,002| 0,001 | PA ~e,43:
3373 | 0,18 | 1,12 10,012/ 0,013 | 0,24 0,181 0,03 0,02 | 0,10 | 0,08 |0,002) 0,002 | HA | «
0,18 | 1,14 0,011 0,013 | 0,24 0,18 003 | 0,02 | 0,10 | 0,08 [0,002/ 0,001 | PA \0.42
o8| 113]0010| 6013|024 ;018 | 0,03 002 | 010 | 0,08 0,002 0,001 | PA | 042
3376 | 0.18 | 1,16 {0011 0,013 | 0,33 | 0,24 0,03 | 002 | 0,12 | 0,09 oum 0,002] HA | -
018 | 115 | 0,010} 0,013 | 0,33 | 0,24 | 0,03 | 0,02 | 0.2 | 0,09 10,002} 0.001 PA
018 | 1,16 | 0,011 0,013 | 0,32 | 0,24 | 0,03 | 0,02 | 0,12 | 0,09 0,002| 0,001 PA
33711 018 | 1,17 ‘0.014 0012 0,2810,19]0,03| 002 | 013 | 008 0,002} 0,002 | HA
018 | 1,17 | 0,013 | 0,012 | 0,28 | 0,19| 0,03 | 002 | 0,13 ' 0,08 10,002} 0,002 PA | 043
; 048 | 1,16 | 0,012} 0,012 0,28 | 0,19 003 | 0,02 013 0,08 0,002 0,002 | PA | 043
Melting: E Mehanika:avojstya: { Mechanical propemes Fesngkeﬂsatgeusd\aﬂen)
: CVN IMPACTTEST . s
‘Granica Curstota | Istezanje % | Testspecmen | TEMPERATURE 32°F HARDNESTEST | RL
Yiekd poinl, | Tensie strenght | Elongation%,|  Dimensions- RECALCULATED FROM | mex22HRG | Rm
_“Bireckgrenze _ Zugfestigkeit ‘Dehndng% | T10x7.5 TO10x10 | {max236HB) | - =
o P pei A2 | mm T B A
'64,900-65,300 | 66,7/00-110,200 . min; 30:0 "min. 20 fi-lb_ 0.9
3378 57,351 81,308 372 |L1.00x0429 46,41,44 157HB | 0,70
3379 63,848 92,153 38.0 L 1.01 % 0:429 30,27,30 174 HB 069
3373 56,734 78,755 420 - |L1.00x0461| 64,6267 157HB | 0,72
3376 57,966 80,589 407 |LLO0X0472]"  62,60,58 160HB | 0,72
‘3371 56,690 81 164 392 L1 02'x0.421 52,54,52 163 HB 0,70
Flattening test satisfactory. ‘
Eled:romagnetllc Inspection: 0. ]K (5 % of wall thickness) - External Imperfections c‘miy.
| =

Ovml pdvraujem da e gore opisani miaterljal testiran | da odgovara.uvjetima iz ugovora
e mmby cerlity, hat the material desciibed above has been tested and.complies with the terms of the order conlract

[Eswird bestaligl, dass die Lieforung gepruft wurde und den Vereinbaningen biei der Bestellannahme entspricht.

T Transverse.

HA ~ Heat analysis
PA - Product analysns




Brade Kavarida 12

S 44010 SISAK
2 Republic od Croatia

7 KONTROLA KVALITETE BESAVNIH CLIEVI

PSK KBC 824/0br.15

UVJERENJE O PREUZIMANJU
ANSPECTION CERTIFICATE
ABNAHMEPRUFZEUGNIS

EN 10204 3.1:2004

Br. 677 BC

No.
Nr.

Otpremnica br. { Dispatch No.; Absandliste Nr.)

lKupac {Customer; Bastalior)

vone

OMC - Dallas Trading

6565 N.Mac Arthur Blvd, Suite 800
Trving, TX 75039 U.S.A.

mgovorbr ( Ordemumber; Bestefungsnummer) Norma ( Standard; Nom) Materijal; (Grade of stésl;
Z-9589, P.O. 62513, Item 1/4, P 4263 API 5L, 44%d,, 2007 Werkstoff)
Predmet { Articke; Gegensfand) ASTM A 108106, ASME SA 106/07 ‘
SEAMLESS LINE PIPE BPE HOT ROLLED,IN LENGTHS 39-42 1, ASTM A 53/07 ASME SA 53/07 | Gr-B/C/X-42/%-52 N PSL.2
lPRDTECTED,WﬂH PLASTIC CAPS ON BEVELED ENDS NACE MR 0175/03 par.A2.1 :
!omenzqa { Dimension; Abmessung) Koliina,.( Quantity; Menge). ispitni tlak, (Test pressure.
» o N Prfdruck )
mm___ __inch Pes m ft kg b PSl/s.
$.625 x-0432.] 900 11132,26. 365225 493.054 1087.012 3000/5-
'[alxnabt Kemmijska analiza ( Chiemical analysis; Chemische Analyse) % ’ B o
- Heat No. ‘ ' ' CE
Schmelre . C | Mn P ] S cu VvV Mo .| Cr ¢+ Ni . Ti | Nb max04a]
3366 | 0,19 | ‘1,12 | 0,014 0,014 | 0,35 | 024 | 0,03 | 0,02 | 0,11 | 0,08 10,002 0,002 | HA =
0,19 | 1,11 | 0,014 0,014 0341024003 002 | 011 | 0,09 10,002/ 0,002 PA-| 0,43
0,19 | 1,12 | 0,013 0,014| 0,34 0,24 | 0,03 | 002 | 011 | 0,08 0,002 0,002 | PA 0.43
3372 | 0,19 | 1,07 | 0,013| 0,012 | 0,29 | 0,23 | 0,03| 0,02 | 011 | 0,08 0,002 0,002 | HA
010 | 108 | 0,012 | 0,012 | 0,28 | 0,23 | 0,00 | 0,01 | 0,11 | 0,08 |0,002| 0,002 | PA 042
) 0 19 | 1,07 00121 0,012 | 0,28 0,23 0,00 0,01 | 0,11 | 0,08 0,002 0,002 PA ,,42 ‘
3368 | 0,19 | 1,07 0,011/ 0,013| 0,28 ' 021} 0,02 0,02 0,11 | 0,09 10,002! 0,002 | HA
019 | 1,07 [0,012] 0,013 | 0,27 | 0,21 002 0,02 | 0,11 | 0,09 0,002 0,001 | PA 0,42
; 0,19 | 1,06 0012, 0,013 0,26 0,211 0,02| 0,02 | 0,11 | 0,09 0,002 0,001 | PA 0,42 :
3360 | 0,17 | 1,22 | 0,013 0,014 | 0,29 021 0,03 002 | 013 0,08 | 0,001 0,001 | HA |
0,17 | 1,22 10,014 0,014 | 0,28 1 0,21 | 0,03} 0,02 | 0,13 | 0,08 |0,001| 0,001 | PA 0,43'
; 017 | 1,21 ,0,015 0,0.1‘4- 029 1021|003 0,02 0,13 | 0,08 10, 001] 0,001 | PA 0,43
3367 | 0,19 | 1,06: | 0,009 0,012 | 0,35 | 0,20 0,03 | 0,02 | 0,09 | 0,08 0,002 0,002 | HA :
0,19 | 1,06 ,'0 010 | 0,012 | 0,34 | 0,20 | 0,03 | 0,02 | 0,09 | 0,08 [0,001| 0,001 | PA | 041
0,19 | 1,06 | 0,009 0,013 0,35 | 0,20 { 0,03 | 0,02 | 0,09 | 0,08 0,001 0,001} PA 041 |
Melting: £ Mehanicka svojsiva { Mechanical properties: Festigkeilseigenschaften)
S "~ 7] GVNIMPACT TEST ;
Granica Curstota | lstezanjo % | Testspecimen | TEMPERATURE32F |HARDNESTEST | Rt
Yieid point, | Tensilestrenght | Elongation%,| Dimensions | RECALCULATED FROM max22HRG | Rm
Streckgrenze | Zugfestigkek Dehnung % | T1x7,5 TG 10x10 | (max 236 HB)
I psi psi A2 am T e '
15220085360 | 66,700-110,200 | min. 30.0 min. 20 f-ib “Imax.0,93
3366 58,128 82,174 404  |L1.00%0449 46,52,46 163HB | 0,71
. 3372 56,333 79,592 39.0 L 1.02%0.441 ) 59,5951 157 HB 0,71
. 3368 | 55019 79,386 40,7 |L1.00x0.421 54,49,56 160 HE | 0,69
3360 55,879 77,671 38.7 L0.99x 04571 59,59,59 162HB | 0,72
‘3367 56 204 79 412 2.7 L 1.01%x0.441 59,59, 59 160 HB 0,71
Flattening test satisfactory.
; Electfomagnetl;: Inspection. O: K.(S %ofwall th:ckness) Extfemal imperfections ongy;

Ovim potwculemo daje gore opisani material testiani da odgcvara uv;enmam ugovora;,

We hereby oemfy that the materia? desciibed abve has been testéd and complies with the terms of the order contract.
i dass die Lisferiing gopruft wurde und. den Versinbariungen bel der Bestallannahme entsprm

PA - Product analysis

T - Transverse




Brate Kavarica 12

We hereby cedify; :Ahat the matefial described:aliové has been tested and complies with the terms of the-order contract.
g wkﬁbestiuat dass die Lisferung gepnm wurde und den Verginbatungen bet der Bestelannahme ent

spricht.

PSK KBC 824/0br 15 .
44010 SISAK zdan ! 15_ ‘
| Republic od Croatia
KONTROLA KVALITETE BESAVNIH cmm
UVJERENJE O PREUZIMANJU Br.677BC
ANSPECTION CERTIFICATE EN 10204 3.1:2008 No.
ABNAHMEPRUFZEUGNIS Nr.
[Otoremnica br. ( Dispatch No.; Absandiiste Nr.). Kupac (Customer; Besteller)
CMC - Dallas Trading
-- 6565 N.Mac Arthur Blvd, Suite 800
Irving, TX 75039 U.S.A.
Wumvorbr { Ordernumber; Bestellungmummer) Norma ( Standard; Nom) Mailerijal, (Grade-of steel;
7-9589, P.O. 62513, Item 1/4, P 4263 AP 5L, 44"ed., 2007. Weikstoff)
Predmet ( Arlicle; Gegeristand). ASTM A 106/08, ASME SA 106/07 S
SEAMLESS LINE PIPE BPE HOT ROLLED,IN LENGTHS 3940 R, ASTM A 53/07 ASME SA B3/07 | Gr-8/C/X-42/X-52 NPSL 2
PROTECTED,WITH PLASTIC CAPS ON BEVELED ENDS NACE MR 0175/03.par.A2.1
Dimenzia { Dimension; Abmessung) Kolitina, { Quantity; Menge) Ispitn llak, {Test pressurg,
o ) medmck)
mm inch | Pcs m i | kg b PSHs -
6,625 x 0432 1 900 11132;26 '36522.5 493.054 1087,012 “3000/5
Talina br. B Kemijska analiza ( Chemical snalysis; Chemigcie Analyse) % ;
- HeatMo. V ‘ o ceE |
Schmelze Nr. C [ Mn | P ¢ | st |{cul V| Mo | Cr | Ni | Ti | Nb max.043}
3352 | 0,18 | 1,14 | 0,016 | 0,015 | 0,28 | 023 | 0,03 | 0,01 | 0,42 | 0,07 0,002 0,002 | HA
0,18 | 1,14 | 0,016 | 0,013 0,26 | 023} 0,03 | 0,01 | 0,12 | 0,07 10,001 0,001 | PA 0,42
0,8 | 1,16 | 0,017 0,014 | 0,27 | 023 /0,03 | 0,01 0,12 | 0,07 |0,001| 0,001 | PA ~0,43:
3361 | 0,47 | 1,12 {0,015 0,015| 0,31 | 0221 0,03 0,02 | 0,12 | 0,08 |0,002) 0,002} HA
0,17 1,12 0,013 0,012} 0,30 | 0,22 | 0,03| 0,02 | 0,12 | 0,08 0,00 0,001 | PA 041_
1 0,17 1,13 | 0,014 0,013 | 0,30 | 0,22 | 0,03 | 0,02 | 0,12 | 0,08 0,001| 0,001 | PA | 0, 41‘
3362 | 048 117 | 0,017 0,015 028 | 022|003 | 001 | 0,13 | 0,09 10,002 0,003 | HA
018 | 1,17 | 0,015 0,013 0,27 | 0,22|0,03) 0,01 | 0,13 | 0,09 0,001 0,001 | PA 043
‘ 0,18 | 1,17 10,014, 0,012 ' 0,28 0,2210,03| 001 | 0,13 | 6,09 (0,001} 0,001} PA' 0;43
3355 | 6,18 | 1,16 | 0,011 0,013 0,30 | 0,17 {003 | 0,02 0,12 | 0,07 {0,002! 0,002.| HA .
10181 1,15 _0013 0,011 0.28 | 6,17 10,03| 0,02 | 0,12 | 6,07 |0,001 0,001 | PA 042
{018 1,16 0,012 0,012 029017003 0,02 0,12 | 0,07 |0,001) 0,001 . PA ﬁ42
3359 | 0,18 | 1,20 | 0,017 0,010 030020 002! 0,01 0,13] 0,07 10,002, 0,002, HA
018 | 120 [0,017, 0,010 | 030 | 0,20 | 0,02} 001 | 0,13 | 0,07 10,002 0,001 PA ,43_
0,18 | 1,20 | 0,017{ 0,010} 0,30 | 020 0,02 0,01 0,13 | 0,07 0,002 0,001 , PA 043
Meiting: E Mehanitka svajstva { Mechanical properties; Festigkeitseigenschaften)
' R ; , CYN IMPACT TEST
Granica Gvrstoéa | Istezanje % | Testspecimen | TEMPERATURE32°F HARDNES TEST | Bt
Yield point, | Tensile strenght. |  Elongation %.|  Dimenslons RECALCULATEDFROM | max22HRC | Rm
Streckgrenze, Zuqfestlgken Déhinung % | - T1XZ5TO 1010 | (max236HB)
A2 mm T
szW 66700-110200 " min. 30.0 ‘ ‘ min, 20 f- max0.93
3352 55,080 79,551 358 'L 1.00x0.441 61,6161 161 HB 069 ’
3361 | 56,216 77?09 344  L1.00x0433 *57,57,55 159 HB 0,
3362 |- 56515 81 429 39.0 L1.01x0429 : "59;,59,55 - 161 HB 0,70
3355 55,100 78,854 378  L1.00x0449 61,61,67 "156HB | 0,70
3359 59643 83 862 36.2 “L1.00x 0437 64,59,64 164 HB 0,71
Fiattening test satisfactory. ) ;
‘El‘eetrdmagneﬁlc Inspection o.iK.(S % of w\valll thickness) - External imperfections on{y. -
[Ovim polvrﬂujemo. daje: gore apisani ‘materijal testiran i da odgovara ijetima iz ugovora

* [HA - Hest analysis
PA.+ Product analysis
T - Transverse

mien;erzakvah et

{ Quality Eﬂﬂﬂt
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.Braée Kaviirida 12
2 44010 SISAK

PSK KBC 824/0br 15
Izdan" Datum 06, 2008—02-15

»Electromagnetx{c Inspection: O.

IK(S % of wall[

22 Republic od Croatia g ; :
' KONTROLA KVALITETE BESAVNIH CHEVI s;sak. 26.11.2000.
UVJERENJE O PREUZIMANJU Br.677BC
INSPECTION CERTIFICATE EN 10204 3_1;2004 ‘No
ABNAHMEPRUFZEUGNIS Nt.
Otpremnica br, { Dispatch No:; Absandiiste Nr.) rKupac (Customer; Bestener)
CMC - Dallas Trading
-- 6565 N.Mac Arthur Blvd, Suite 800
Irving, TX 75039 U.S.A.
Jugover br. { Ordemumber, ‘Bestolungsnummer) INorma ( Standard, Norm} Matenjal, {Grade of stedl;
7-9589, P.Q. 62513, Item 1/4, P 4263 AP 5L, 44"ed,, 2007. Werksloff)
Predmet(Amcle Gegenstand) ASTM A 106106, ASME SA 106/07 ,
SEAMLESS LINE PIPE BPE HOT ROLLED;IN LENGTHS. 3942 ft, ASTM A 53/07,ASME SA 53/07 | Gr-B/C/X-42/¥-52.N PSL.2
PROTECTED,WITH PLASTIC. CAPS ON BEVELED ENDS NACE MR 0175103 par.A2.1
{oimeniija (Bmemnn, Abtuessung) Kolicing, (- Quantity; Menge). Ispnmtlak (Test pmssure
1 , - Priifduck )
mm inchi Pos | m ft kg b PSls
o 66250432 | 900 | 1113226 365225 493.054 1087.012 :3000/5
Talinabr.. | ‘Remijska analiza { Chemical analysis; Chemische Analyse) % I
HeatNo, : 4 .
_ Sehmebe N cC | My P $ | S [Cu| V | Mo Cr | Ni | Ti | Nb igx 0,43
3357 | 0,19 | 1,14 | 0,010 0,010| 0,38 | 0,20| 0,03 | 0,02 | 0,10 | 0,08 0002 0,002 HA | - |
0,49 | 1,12 | 0,010 0,010 0,37 020 0,03| 0,02 | 0,10 | 0,08 {0,002 0,001 | PA | 0,43 |
, 0,19 | 1,13 | 0,010| 0,010 | 0,37 | 0,20 | 0,03 0,02 | Q10 0,08 {0,002} 0,001 | PA | 0,43
3354 | 0,19 | 114 0,009 | 0,012 | 0,35 | 0,20 | 0,03 | 0,02 0,11 | 0,07 {0,002/ 0,002 | HA | - |
019 | 1,14 {0,010 0012 | 0,34 | 020 | 0,03 | 0,02 | 0,11 | 0,07 0,002 0,001 PA | 043 |-
‘ 019 | 1,13 | 0,010 0,012.: 0,34 | 0,20 | 0,03 | 0,02 | 0,11 0,07 10,002/ 0,001 | PA 0,43 |
3377 | 0,19 | 1,11 | 0,017 0,014 0,29 | 0,20 | 0,03 | 0,02 0,13 | 0,09 |0,002) 0,002 | HA | -
0,19 | 1,11 | 0,016 | 0,014 | 0,27 | 0,20| 0,03 | 0,02 | 013 | 0.09 0,002} 0,001 | PA | 0,43
{ 0,19 | 1,10 '001_7 0,014 | 0.27 | 0,20 0,03| 0,02 | 0,13 | 0,09 |0,002) 0,001 | PA 0,43
3358 | 0118 | 1,16 | 0,012 | 0,011 | 0,28 | 0,20 | 0,02 | 0,02 | 0,10 | 0,07 10,002 0,002 | HA | -
0,18_ 1,16 1 0,011 0,011 | 0,26 0,20/ 002! 001 { 0,10 | 0,07 0,002-0,001 PA | 0402
. 0,18 | 1,17 | 0,012 0,011 | 6,26 | 0,20 0,021 001 | 0,10 | 0,07 0,002 0,001 | PA | 042'
3356 | 0,18 | 1,10 | 0,0151 0,013 | 0,24 0,20 | 0.03 | 0,02 | 0,16 | 0,08 0,001 0,002 | HA .|
018 | 109 |0,014' 0,013 0,24 | 0,20| 0,03 0,02 | 0,16 | 0,08 |0,002) 0,001, PA 0,42
0,18 1,09 {0,014 0,013 | 0,24 | 0,20 0,03 0,02 | 0,16 | 0,08 [0,002) 0,001 PA | 042
Melting: E Mehanu‘.ka svojstva ( Mechanical propertms Festigkeitseigenschaften)
_ ~ GVNIMPACT TEST 2
Granica Cvrstoda | Istezanje % | Test specimen TEMPERATURE 32°F |HARDNESTEST | R
Yigdpoint, | Tensilostranght | Elongafion%,| Dimensions | RECALCULATED FROM | max22HRC | Rm
Streckgrenze | Zugfestigkeit = Dehnung % | ) T10x7.5 TO 10x10 | ( max 236 HB}
o s A2 mm ‘ 1 ' ‘
62,200.65,3001 66,700-110,200 | min. 30.0 ~min. 207tdb max 0,93
3357 ‘58,394 84,112 396 L 6.99 % 0.457 57,59,59 166 HB 0,69
3354 53,459 77,028 429 L 1.00 x 0.453 5551,59 - | .-160HB 0,69
3377 57,102 " 79,897 . 40.6 L 1.01 x 0441 747474- - 157HB - | 0,72
3358 55615 1= 79,215 40.3 L.1.00:x 0.421 57,59,61 "~ 163HB | 0,70
3356 57,243 78,490 43.1 L1.01 x0.449 65,60,55 159 HB 0,73
Fattening test satisfactory. A )
thickness) - Ext{emal imperfections only.. -

Ouim poxvrdnjemo. da 1e gore opisani materijal testiran i.da odgovara uvistima iz ugovora
Wa hereby. cemfy that the matedal desciibed above has bieen tested and complies with: the terms of the order contract:
Es wird bes(atgt, dass dle Luefemng gepruft worde und den Wrembamngen bei der Bestellannahme entspricht,

[HA - Heat analysis lnienjarm kaltetu
PA -« Product analysis ( Quaity Eng nigur d _
T- Transve:se
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UVJ ERENJE O PREUZIMANJU
INSPECTION CERTIFICATE EN 10204 3.1:2004 No.
ABNAHMEPRUFZEUGNIS Nr.
[Gipremiica br. { Dispatch No.; Absandliste Nr.) [Kupac (Cmtomer Beslelier)
CMC - Dallas Trading
= 6565 N.Mac Arthur Blvd, Suite 800
Irving, TX 75039 U.S.A.
lUgmor b ( Ovderrwmber' Bostslungsmmmer) Norma { Standard; Norm) Maletijal; (Grade of stael;
Z-9589, P.O. 62513, Item 1/4, P 4263 AP 51, 44"d., 200 Werkstoff)
Fredmel { Aricle; Gegenstand) ) ASTM A 108108, ASME SA 106/07
SEAMLESS LINE PIPE BPE HOT ROLLED,IN LENGTHS 39492 ASTM A 53/07 ASME SA 53/07 | Gr-B/C/X-42/%:52 N PSL.2
PROTECIED WITH PLASTIC CAPS ON BEVELED ENDS NACE MR 0175/03.par.A2.1
Dimendja { Dimension; Abmessung) Koliins, ( Quantity; Menge) ispitni tak, (Test pressure.
mm 17 inch Pcs m ' o kg _ b PSis
Lo 6.625% 0432 | ‘900 | 1113226 365225 493.054 | 1087.012 :3000/5
- Talinabr. | Kemijeka analiza { Chemical analysis; Ghemische Analyse) % i
© HeatNo. | o CE:
“| Schmielza Nr. C | Mn P $ Si i Cul V ‘Mo Cr | N | Ti | Nb max.0,43]
3540 | 0,18 | 1,20 | 0,007 | 0,011 | 0,35 | 0;22| 0,03} 001 | 0,10-| 0,10 {0,002 0,002 HA
0,18 | 1,20 | 0,009 0,010 | 0,34 | 0,22 | 0,03| 0,01 | 010 | 010 0,001 0,001 | PA 0,43
0,18 | 1,20 | 0,008 0,009 | 0,33 | 0,22 | 0,03 | 0,01 | 0,10 | 0,10 0,001| 0,001 | PA | 043 |
3543 | 0,20 | 1,05 |0,0101 0,014 0,31 | 0,23 | 0,00| 0,01 | 0,11 | 0,08 0,002 0,003 | HA | -
0,20.| 1,05 0:010,? 0,012 0,29 10,23/ 0,00 0,01 0,11 | 0,09 {0,001 0,001 PA | 042
16,201 1,05 {0009 0,012 030023|000! 001 | 011 0,08 [0,001| 0,001 | PA | 0,42 |
3549 | 0,481 1,10 0,013 0,013 0,24 | 0,243 0,02 | 0,02 0,14 | 0,08 |0,001] 0,002 HA } -
018 | 1,10 0,012 0,010 ; 0,25 | 0,24 | 0,02 | 0,02 | 014} 0,08 0,002 0,001 | PA | 0,42 |
0,18 | 1,09 | 0,013 0,011 | 0,25 0,24 0,02 002 | 0,14 008 0,002| 0,001 | PA 0’42’ ,
3542 .,;0,17 1,21 0 010 0,013 | 0,33 | 6,25 0,03 | 0,01 | 0,12 ; 6,09 0,002 0,003 | HA
0,17 | 1,20 {0,010/ 0,011 | 0,32 0,25 0,03} 001 | 012 | 0,09 0,002/ 0,002 PA 0,43
o7 | 1,19 [0010] 0012|031 | 0,25/ 0,03 0,01 | 012 009 0,002| 0,002 | PA | 0, 42‘
3547 | 0,18} 1,091 0,011 0014 0,330,267 0,03| 002 | 015 0,10 10,002] 0,001 | HA
0,18 1,09 6,010 0,012 0,33 ] 0,26 | 0,03 | 0,02 0,15 |- 6,10 10,002 0,002 PA | o, 43
018 1,09 -0,011,0013 0331026003 0,02 | 0,15 | 0,10 |0,002 0,002 | PA 0,43
Melting: E ' Mehaméka Svojsiva  Mechanical properies; Festigkeliseigenschafien)
' CVN IMPACT TEST. -
Granica Curstoa | Istezanje % | Testspécimen | TEMPERATURES2F HARDNESTEST | Rt
Yieldpoint, | Tenslle stenght | Elongation%,| Dinensions | RECALCULATEDFROM| max22HRC | Rm |
Streckgrenze | Zugfestigheit. Dehinung % _ T10x7.5 TO 10%10 | {max 236 HB)
sl s A2 mm T -
55 5060.65.300 | 66.700-110,200, w300 | min. 20 40 __imax0,93}
3540 | 57 536 82,617 39.4 L 1.00x 0.425 51,53,46 165 HB 070
3543 | 57, 481 79,320 413 L.0.99 x 0.437 49,44 47 161HB | 0,72
3549 | 58,7‘36 1. 79,725 40.9 L0,99.% 0:425 - 57,69,57 ~ 157 HB 0,74
3542 57,175 80,394 2.7 L1, 00 x 0.445 87;87;89 167 HB 0,71
3547 57,130 79,012 38.1 |L1.00 x0.457 74,71,84 166 HB | 0,72
Flattening test satisfactory.
Electromagnetic Inspection O. k (5% of walll thickness) - Ext[emal imperfections only.
L |

Ovum potvm;jemo. da fegore op:sani materual testiran’| da odgovara uvjetima iz ugovora .

We hereby certify, thal the matenal described above has been tested and complies with the terms of the: order contract:
5 wird beslatigl, dass die Lxefemng gepruft wurde und den Vereinhatungen bei der Bestellannahme enlspdehL
HA - Heat analysis i
|PA~ Product analysis
T- Transverse




Brade Kavurica 12

T PSK KBC 824(0br.15

B 44010 SISAK 06 2008-02-15
§  Republic od Croatis .
KONTROLA KVALITETE BESAVNIH CWEVI
UVJERENJE O PREUZIMANJU Br.677 BC
INSPECTION CERTIFICATE. EN 10204 3.1:2004 No:
ABNAHMEPRUFZEUGNIS: Nr:
Otpreimnica br. { Dispatch No.: Absandiiste Nr.) |Kupace (Customer; Bestelier)
o CMC - Dallas Trading
- 6565 N.Mac Arthur Bivd, Suite 800
Irvmg,TX 75039 U.S.A.
Ugevorbr (Ordermmber, Beslelungsnuminer) Norma ( Standard; Nomn) Mateﬂ)al {Gradé of stael;
79589, P.0. 62513, Ttem 1/4, P 4263 AP 5, 44%d., 2007. Werkstoff)
Predmet { Arlicke; Gegenstand) ASTM A 106706, ASME SA 106/07 R E
SEAMLESS LINE PIPE BPE HOT ROLLED,IN LENGTHS 39-42 f, ASTM A 53/07,ASME SA 53/07 | GrB/C/X-42/%x52NPSLZ| -
pnom:rsn WITH PLASTIC GAPS ON BEVELED ENDS NACE MR 0175/03.par.A2.1
Dmenzija (Dmenswn. Abmessung) Kaligina, (:Quantity; Menge) (spitni tiak, (Test prassure, |
- . Profdruck ) e
mm_ | inch Pes m ft kg b PSWs
e ' §:625% 0432 | 900 mzz,za 36522.5 493.059 | 1087.012 3000/5
‘ Tauna br.. Kemijska anauza(chemicac analysks; Chemische Andlyse) % R
. HeaiNo. 1 CE |
‘Schmelzo Ni. ¢ | Mn | P S | 8 jCu| V Mo | ©Cr | Ni | Ti | Nb m‘ax;a.-:xr ‘
3548 | 0,19 | 1,07 | 0,013 0,014 | 0,28 | 0,25} 0,03 | 0,02 | 014 0,10.10,002 0,002 | HA i
0,19 | 1,07 | 0,013 0,012 | 027 025|003 | 002 | 0,14 | 0,10'|0,002| 0,002 | PA 043»
1019 1,07 0011; 0,013 | 0,28 0.5 0,031 0,02 | 0,14 0,10 |0,002) 0,002 | PA :043
3545 | 0,19 1,07&,0013 0,014 | 0,32 025|003 001 | 0,14 | 0,09 10,002/ 0,001 | HA | - -
' 0.19 | 1.07 [ 0,012 0,012 | 0,31 | 0,25 0,03 0,01 | 0,14 | 0,09 {0,001} 0,002.| PA ; a;43.~
o9 | o7 |0011| 0013| 031|025 | 0,03 | 001 | 0,14 | 009 |0,001) 0,002 PA | 043 |
3546 | 0,19 | 1,08 | 0,009| 0,812 [ 0,36 | 0,22 | 0,03 | 0,01 | 0,09 0,08 [0,002/ 0,001 | HA | -
019 | 1,09 | 0,007 | 0,010 | 0,36 | Q22| 0,03 | 0,01 | 0,09 0,08 (0,002} 0,002 ; PA 0423
{019 1,08 {0008 0011 }036|022;003| 001 | 009 0,08 |0,002 0.002(. PA 0, 5
3551 | 0,18 | 1,18 | 0,011 0.013 032025|003| 001 | 0,10 | 0,090,002 6,002 | HA 1
018 | 1,18 | 0,011 0011 | 0,31 | 0,25 | 0,03 001 | 010 0,09 |0,002| D,001| PA . >';0,93- -
| 018 | 1,18 |0,010{ 0,012! 0,33 | 0,25 0,03 | 001 | 0,10 0,09 |0,002| 0, 001 | PA ‘-0,43:
3541 | 0,17 | 1,14 | 0,010 0,014 | 0,29 | 0,24 0,03 | 002 | 013 0,08 |D,001| 0,002 | HA | -
017 | 1,15 | 0,010 0,012 0,30 | 0,24 0,03 | 0,02 | 0,13 | 0,09 0,001} 0,001.| PA 042‘
017 114 {0,011 0013 0,29 | 0,24 /0,03 0,02 | 013 | 0,09 0,001} 0,001 | PA 042{
Melting: £ Mehanitka svojsta (Mechanical properties; Festigheits seigenschafte) -
’ v ‘ ~ CVN IMPACT TEST R
Granica Curstota | 1stezanje % | Testspecimen. | TEMPERATURE 32°F |HARDNESTEST | B
Yieldpoint, | Tensilestrenght.  Elongation %.| Dimensions RECALCULATED FROM | max22HRG | Rm .
Streckgrenze Zugvesugken Debaung % TANTETO10KI0 | (max236HBY |
P8 A2 k mm T o B
57,200-65,300 | esmmn zoo win, 30.0 . wwin, 20 ftdb max .83}
3548 55,814 79,680 39.7 | L0,99 x 0465 55,63,61 164 HB ;0,70’}
| 34 56,386 80,271 207 |L0,99x0.441 61,61,64 167HB | 0,70
3546. '59,032 82,085 415 |L1.00x0433; - 646165 164H8 | 0,72
s 3551 58,071 81,131 39,3 |1 1.00%0.437 '61,53,53 170HB | 0,72
3541 ‘56,667 80,165 427  |11.00%0.453 61,67,65 169 HB Q,?G
. |Flattening test satisfactory.
. aecn'omagnetic Inspection O. !K (5 % of wall thickness) - Ext[ernal imperfections ontty.

T~ Transverse

me potvrdmemo. daje gore nmsam ma(erﬂal tostiran’i da odgovara uvletima iz ugovora .
We' hergby ety that the Fiatedal described above has been tested and complies with the terms of the-ordex contract.
1Es.wind best_at;g_dass dig Lisferung. aepfuﬁwuvde und den Vereinbarungen bei der Bestellan

lHA - Heat analysis-
PA -« Product analysis

nahme entspricht. -
. Iﬂzenjer za lwam etiffes
{ Quality Engi g —','; f~
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- RepwbheodCroaﬁn s Hor 9
' KONTROLA KVALITETE BESAVNIH CIUEVI :
UVJERENJE O PREUZIMANJU Br.677BC
INSPECTION CERTIFICATE EN 10204 3.1:2004 No.
ABNAHMEPROFZEUGNIS ' Nr.
lmp;i!mmca . { Dispatch Na.;Absa;@listg'Nr.) [Kupac (Gustormer; Besteller) "
CMC - Daltas’ Trading
- 6565 N.Mac Arthur Blvd, Suite 800
Irving, TX 75039 U.S.A.
rugnvorbr (Ordemumber. Bestellingsnummer) Norma (-Standard; Narm) Materijal, (Grade of steet;
: '7:9589, P.0. 62513, Ttem 1/4, P 4263 API 5L, 44"ed., 2007. Weikstoff)
Predmet ( Arlicle; Gegenstand) CASTM A 106/08; ASME SA 106/07 ‘ :
SEAMLESS LINE PIPE BPE: HOT ROLLED,IN LENGT! HS 39-42 ft; ASTM A 53/07 ASME 8A 53/07 Gr-B/C/X-42/X-52 N.P5L 2
lPROTECTED,WHH PLASTIC CAPS ON BEVELED ENDS NACE MR 0175/03:par.A21
[emencia (Bimension: Abmossung) ‘ Koticina, { Quantiy; Menge) lopi 0ak, (Test prossure, |
. - . , o Prifdruck )
mm_ inch Pes | m_ i ke b __PSis
~  6.:625%0432 | 900 1113226 | 365225 493,054 | 1087.012 | 3000/5.
. Talinabr. ; Remijska analiza ( Chemical analysis; Chamische Analyse} % o
Heat No. ; ; CE |
Schmelze Nr S Mn P § | 8 [ Cu| V Mo Ccr | Ni_| Ti Nb ax 0.43)

3552 | 0,19 | 1,08 | 0,013] 0,014 | 0,26 | 023 | 0,02 | 001 | 0,11 | 0,08 0,002 0,002 HA
0,18 | 1,09 0,011 | 0,012 | 0.25 | 0,23| 0,02 | 0,01 | 0,41 | 0,08 |0,001} 0,001 PA 0,41
0,18 | 1,09 | 0,012 0,013 | 0,26 0,23 0,02| 001 | 0,11 | 0,08 |0,001) 0,001 | PA 0,;41
3554 | 0,18 | 1,08 0,010 0,013 | 0,27 1 0,26 1 0,03| 0,01 | 011 | 0,09 0,001 0,002 HA :
0,18 | 108 | 0,009 0,011 | 0,26 026|003 001 | 0,11 { 0,09 0,002 0,001 | PA 042‘ -
| 0,18 1,09 | 0,009 0,012 0,26 0,26 0,03| 0,01 0,11 | 0,09 |0,002| 0,001 | PA 041 ‘
3427 | 0,20 | 105 0,010 0,013 | 0,24 0201 0,02 0,02 0,11 | 0,09 |0,002| 0,002 | HA
0,20 | 1,05 | 0,011 0,011 | 0,23 0,20 0,021 0,02 | 0,11 | 0,09 {0,002 0,001 | PA" 0,42
0,20 | 1,06 0,011 | 0,012 | 0,24 | 0, .20 | 0,02 | 002 | 0,11 | 0,09 |0,002 0.001 | PA 0,42
3555 | 0.19 | 1,12 |0,012| 0,013 | 0,28 | 0,22 | 0,03 | 001 | 0,11 | 0,09 0,001 0,002 HA :
019 | 1,12 |0,011|0,012| 0,28 | 0,22 0,03| 0,01 | 0,11 | 0,09 0,002} 0,001 PA | 0,43
|09 | 1.13 |0,010| 0,011 | 0,28 | 0.221 0,03 001 | 011 | 0,09 0,002 0,001.{ PA 043;
3556 | 0,19 | 1,06 | 0,010 0,013 |.0,35 | 0,24 | 0,02 | 0,01 | 011 1 0,08 0,002 0,002 | HA :
0,19 | 1.08 | 0,009| 0,012 | 0,34 | 024 | 0,03 001 | 011 | 0,08 10,001 0,001 PA | 0,,52-.
0.19 | 1.07 | 0,008| 0,011 | 0,33 | 0,24 | 0,03 | 001 | 0,11 | 0,08 0,001 0,001 PA| 0421

Melting: E ‘ Mehanitka svo;stva( Mechamcai properties; Festigkeitseigenschaften)
CVN IMPACT TEST
Granica Gurstota | Istezanje % | Testspedmen | TEMPERATURE 32°F HARDNESTEST | Rt
‘Yicld point, | Tenslle strenght | Elongation%,|  Dimgnsions | RECALCULATED FROM | max22ZHRC | Rm
Steckgrenze: | Zugfestigkeit | Dehniung % N T10x7.6 TO 1010 | (max 236 HB)
psi psi e mmo T o
£57700-65,500 | 86,700-110,200 ; _min. 30:0 ‘ ‘ min, 20 ft4b max.0,93
3552 56,750 78,770 39.1 1 0:99 x 0.429 55,60,57 164 HB 0.72
3554 57, 657 79,635 | 377 |L1.00%D0.445 64,67, 164HB | 072
3427 55,545 77,548 40.0-  |L0.99x0.449 61,57,61 161 HB' 1 0,72
3555 56,767 80405 |- 390 L 1.00.x 0.453 61,97,64 167 HB BIL
3556 54,666 79,131 39.8 |L1.00%0429 97.60,65 164HB | 0,69
Flattening test satisfactory.

Electmmagnetlf: Inspection 10.;((5 % of wanl}l thickness) - Ext[emal impetfections only.

Ovim potvrdujemo, da jergore opisani materijal testiran | de odgovara uvjetima iz ugovord .
We hereby. cemfy matlhe ‘malerial describad above has been lested and complies with the terms of the-order contract.
s wird beslatigl, dass die Lcefamng gepruft wisde und den Vereinbamr_\gen bei der Bestel!annahme enispricm

HA - Heat analysis " indenjer 7a vallely 7
PA - Product analysis ( Quality Engl ieurfler Bi68
T - Transvarse o ; m LY :




